

Cellulitis

Treatment	Dose	Duration
Preferred first line choice		
Flucloxacillin	500mg every 6 hours	7-14 days
Alternative first line choice		
Cefalexin	500mg every 12 hours	7-14 days
Penicillin allergy choices		
Clindamycin (risk of <i>Clostridioides difficile</i>)	450mg every 12 hours	7-14 days
or Clarithromycin	500mg every 12 hours	7-14 days
Facial cellulitis		
Co-amoxiclav	625mg every 8 hours	7-14 days